MH PART NO. DESCRIPTION QTY. REQ. QTY. REQ. ITEM NO. ITEM NO. MH PART NO. DESCRIPTION MVG20-1001 Hex Head Bolt, M16x130 1 11 MVG16-1003 2 Core Hole Plug 4 MVG75-1005 Screw Plug 3 1 MVG12-1010 Sealing Ring 4 1 Bearing Cover MVG20-1002 5 1 MVG20-1003 Hex Head Screw, M12x35 6 6 7 Closing Cover V. MVG20-1004 1 MVG20-1005 Hex Head Screw, M12x40 8 5 MVG20-1006 **Bearing Housing** 9 1 MVG20-1007 7 10 Stud 11 MVG16-1040 Stud 3 MVG20-1008 Hex Nut, M12 12 10 13 MVG20-1009 Cover Interior 1 14 MVG20-1010 Cover Exterior 1 15 MVG20-1011 Hex Head Bolt, M8x75 3

MARMON-HERRINGTON ALL-WHEEL DRIVE 13001 Magisterial Drive • Louisville, KY 40223 (502) 253-0277 • (800) 227-0727 • Fax (502) 253-0317 E-mail: info@marmon-herrington.com

HOUSING FRONT MVG 2000LD

